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Date of Testing:

Date of Next Testing:
Product Name:

CAS Number:
Specifications & Purity:
Lot #:

SKU #

Analysis:

Parameter

Drying loss

bulk density
Appearance(N431707)
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John Su
QA & QC Manager

Certificate of Analysis

2023-05-24 11:15:09

2026-05-23 11:15:09

Nanoclay, hydrophilic bentonite

1302-78-9

E2318756
N431707
213529

Limit Values

0-18 (%)

0.6-1.1 (g/cm®)

Light Beige to Beige to Brown Powder

Result

9.00000 %

0.69g/cm3

Light Beige to Beige to Brown Powder
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